MATA TAJOTdXE - HNOISNASNAS LMOHAd TYOIdAL—T-£1 THN1o1g

e L
(@i

Pl
(I

-132-




COE*ET
00E°ET
BIO"ET
BTO"ET
BTO'ET
QE0°ET
080 ET
002*ET
BT0°ET
FEO'ET
OTE'ET
IO ET
ET0°ET
ET0°ET
EIDTET
EZI0"ET
0O0"ET
000" ET
FOODET
BOO'ET
e00* T
e00°ET
000" ET
200'EeT

dno.xn

fraEg IojeuTuiTd fesag juoxg faJoddng
*rgEg JojenTurid fesg juoxg fAutysng
sesrescearsranU] - Wxy Iamo] fFurysng
.......-....-............_........_.._..H.r_m.ﬂm = .HW.’S a._.n..ﬂ.ﬂ_.
rrestersiqDATd JSUUT WIY Iam0T 'TESE
....... seer e gaUUY - WAY I8MOT T10ATd
sasasssiainnATd JISUUT WIY om0 fgnp
reesass s s IOEUTUTITE ABAS JUOII ‘IEQ
teasasarara s irarsenTaT o JomoT ‘wIy
treee(1T00) uworsuadsng juogy ‘fHutadg
*esss g JOJBUTWTTH AEME JUOI] *MUTT
Fesssrl0ATd JERN0 WIY Jasao] ‘BuTysng
resesrssia0ATd L2300 WIY ISMOT ‘TESS
....... *rr10ATd A9INQ WIY Iaso] finy
sresrsrsceaggInD - WXY IS3407 froaTg
sresssranoATd IDQTW) WIY JaA0T YISTTO
sessrsrsrsrsrvanerereyarng dojg f3nyg
reeerarraryonuy JuTIaalg ‘ssaog dojge
rersrsssa s e gRTIIL, OTA MdMH ﬁmﬂﬂhﬁﬂm
ressressscagryOnUyY Jutassls ‘laoddng
D utg ury ‘updysog

ililt!l!l!l!l-!l!l-n.ﬂm mﬁ_.ﬁH HMﬁ—ﬂﬂmsm

R E R ks R R k@ owmowoEomomo Mﬂn.—.-ﬂw_ﬂu—.m -m.—”.u.._”ﬂ._..-..—HH
tl-r-mrvrmr.r.-b-n.ﬂﬂ.uﬂﬂ-ﬂ_ﬂ _-HN-HW.N_FMUH-.H

BWEN JIBd

6¥
8y
L¥
aF
o¥
¥
¥
a¥
153
0¥
GE
BE
LE
=1
cE
¥e
EE
gE
1E
0e
6E
8e
LE
9g

Lay

00" ET
ZE0°ET
ZZ0°ET
Z00°ET
00D ET
BOODET
O0T0"ET
010 €1
OT0*ET
0T0"ET
9T0°ET
9TI0°ET
9T0"ET
aT10"ET
9TO0*ET
FIO°ET
00008
vootoe
FeO"ET
OO 0C
00" 0&
00" 0g
980" €T
¥E0'ET
00008

dnoan

tessassirrsasaerrrrerssegrdysor ‘qny
tesss e ieveasavsr Ty Jomo Cradung
|....._....._..........................-....E.H.t. ..MWR..._H_. H.H_m..._-._._u.__-_,m
YT EET aryonuy Hutasalg ‘urg Jury
e rgopsuBdyg eryonuy Hupasaalg ‘ANl
Q0004 1x0ddng aryonuy Juraesrs ‘3198
rerrrr s qoATd A83NQ waxy Jaddp freeg
..... sesrsrsgpand - wiy Joddp ‘1oaTd
rre s rqoATd XoqnD wIy Jaddp fSutysng
rererer AT JIouul way Jodd ‘IolT0
seressrcanoaTd JIoUU] wWay Iaddp ‘1109
*+r10ATd Jouul way Ioddp ‘IouseEANIO0T
**r10ATd Jouur way Jaddp ‘JoysealBTd
sresrssre e anny —- WwIy JIaddn ‘30ATd
sesesisiagonTd Jouul wry saddp furyg
R R R R A seserensnengaddy fuay
fedes s paQIosqyY {ooyus jucag finudoor
Ioao - UOTYSN) I9QJI0EQY ¥oouyg ‘1wag
e A0 - Sutadg juoag fI0lBINSUT
*rUOTYSN JI2QJI0EqyY ¥ooug ‘raoddng
rrrsraaaesa s [RQIOSQY HOOUS ‘UCTYSNY
*UOTYSND JIaqI0SqQY Hooys ‘IauTelay
rreevensnegaddny - Sutadg juocag ‘jeeg
«+faddn - Suradg juoxg “rojeinsul
s ataasaades teressese s T3qIOSqQY HOOUS

L]

awey 3184

MATA THAOTIXEH - NOISNASNS INOHA TVIIJAL—I-£1 JHNOHIL

== I T T R = = RV R T
o o o = A A A 088 8 e

L= e - = s

Aoy

-133-

MIATA ax =
aoTdxs NOISNAdSng LNOWA .He.UHmM._H.Ifﬂum.—. JUnNorg




-

13

FRONT SUSPENSION

PART

FIGURE ’
NUMBER GROUP PART MAME and DESCRIPTION NUMBER aTy. MODELS
13.000 - STEERING ENUCKLE
Knuckle, Right (inc. Bushing)............. 201128 1  Al1
13-1-27 Knuckle, Left (incl. Bushing)....covennsns 2011249 1 All
13-1-32 Stop Screw, 3/B" - 16 x 1 1/2" S5q. Hd. .... 475 2 All
13-1-33 TR BT SO, (M L mardcanofoa i e 204 2 all
13-1-21 Plug (Expansion) 1 1/16" Dia. ....ewuwsveas 476 4 All
O e e L i Liaa e ale s s T Y e e () D) Dy 4 All
13.002 - STEERING ENUCEKLE KING PIN
13‘1-22 King pinll!l!l+llli-l ------------ AR RN} 201130 2 ﬂl]
13-1-29 Lockpin, up to Berial F47-30234, F47C-

1,017,532, K100-47218.......000usueasass 203003 2 P47, P47C, K100
13=1=-26 Lockwasher, 3/B" Med. ......ccuccunmenss 192 2 F47, F47C, K100
13=1-25 Nut; 378" — 24 Hx. Hd. ... uscccasesanans 1E8 2 F47, F47C, K100

Lockpin (Groove Type) after Serial
F47-30234, F47C-1,017,532, Kl00-47218 .. 202707 2 All
Bearing, Needle, up to serial F485-1167,
F486-1131, K481-1277, K482-1047......... 201132 4 All
Bushing, Bronze, after Serial F485-1167,
F486-1131, K4Bl1-1277, K4B2-1047......... 203032 4 All
13.004 - STEERING ENUCKLE KING PIN
' THRUST BEARING
12-1-31 Boaring (Ball)......... O R T O L ey o 201133 2 All
Ehim, .003.0 ... ..-.n S laleiaye akula alsinte ntelam alala s it U sl o x All
Bhim, 010/ acacinnnnnan HOODGOanE SaGannoen o PR T Tk S
Ah A R OB 0 s i e wleialelnl alelelels e aals ot s ih i (110 365 ¥ All
13.0068 - STEERING KNUCKLE ARM
Arm, Right....{ up to Serial sises 201238 1 F47, K100
Arm, Left,.... F4T-12012,K1ﬂ0-19983}..... 2012349 1 F47, K100
Arm, Right... .{ after Serial } ... 203253 1 Ald
Arm, Left..... F47-12012,K100-19988 }..... 203254 1 All
Bolt, 7/16" - 20 x 1 11/16" Hx. Hd, .... 203255 4 411
Lockwasher, 7/16" Med. ........... B HAD B 193 4  All
13.008 - STEERING KNUCKLE SUFPPORT
up to Serial F47-
13-1-30 Support, Right..)30234, F47C-1,017,522(... 201119 1 F47, F47C, KLOO
Support, Left...)Kl100-47218 use 203003(... 201120 1 F47, F47C, K100
Lockpin
after Serial F47-
13-1-30 Support, Right,.)30234, F47C-1,017,522/(... 202712 1 A1l
Support, Left...|K100-4721B use 202707(... 202713 1 All
Lockpin
13-1-20 Bolt, 3/8" - 24 x 1 3/4" Hx. Hd. ¥ % u] elai 484 2 All
Lockwasher, 3/8" Med. ............ wlalilels 192 2 All
13.010 - FRONT SUSPENSION UPPER
ARM PIVOT - OUTER
13-1-18 PV R s a alalaia e alaia n asis oie mieelne e sinlelele sniele ealeie e - 20112] 2 All
*As required




FRONT SUSPENSION

UMger  GROUP PART MAME and DESCRIPTION NUMBER  Q@TY- MODELS
13.010 - FRONT SUSPENSION UPPER ARM
FIVOT - OUTER (CONT’D.)
-1-17 T i o G A S B e Sreeeuecansiuseaas, 201122 4 a1l
-1-19 Seal.-...........“,...................“. 201123 4 All
-1-—15 ﬂi]era.a.-q”...-.+.-.¢.4...-.....-.-..-.+. 2“2139 4 ﬂll
13.012 - FRONT SUSPENSION LOWER
ARM PIVOT - OUTER
3-1-35 RSO0 0 00 080 0RO DSOS ORa s e (e e 201124 2 A1l
3-1-36 Nut, 13/16" - 11 Hx. sreeicriencaaaaaa.. 201125 2 A1l
Lockwasher, 13/16" Int. Tooth........... 203613 2 A
- K1oo 3-1-38 L 41655000 0000 0 C o0 IUG AL A AR ARe s SR T BET S er e
H—lﬂ‘o 13—1"37 sE‘alci-t--v-li-l--qu-u--.li-r-n-i_i---ui-i---q.i--- 20112? 4 All
K100 13-1-34 A 00 60090 0050006 D00 0B O RGER R LA C T L 2 All
13.014 - FRONT SUSPENSION UPPER ARM
13-1-10 L 0C 0 SNnB0 0000 7D 6 00 066 BHE B BAABBE oo o 201098 2 a11
EuShiﬂg-a;----.qui--..-.--4...‘...--+.o--a 2[}11‘]0 4 All
M S B A O E B 0 DA 08 B OH s e - 201101 4 a1l
13-1-16 Oiler (Front and N R D A O B A B b e o 202139 4 All
13:;]15 = FRONT SUSPENSION UPPER
.£~ ARM PIVOT - INNER
13-1-12 m-mt 201097 2 11
Bolt, 1/2v _ 20 x
3RLerim: Bra s RERREoRTer L e L 01008~ 4 FA7, K100
F47-1602,
Bolt, 1/2v - 2p x K100-1604
" 3 3/4" Hx. Hd. ... 5 -+e. 203282 4 P47, K100
13-1-14 LDGRWaEher..“..“,........,............ 479 4 F47, K100
Nut, 1/2» - 20 Hx. S1. 486 4 P47, K100
CottersPin,s 3320 i e BT 8 0 Taees 480 4 F47, K100
Bolt, 172 _ 20 x
3 1/2» Hx. Hd. ..)after Serial F47-(.. 202067 4 All
13-1-15 Bolt, 1/2n _ 20 % 1602, K100-1604
P e T P -+ 203283 4 A11
13-1-13 Flatwasher, 1/2" Sm' .....00i0veeuen.t.. 222 4 a11
13-1-14 Lockwasher, 1/2" Med. ......0000vuunn... 479 4 p11
IE5]1-11 R o e atate = o e 202066 *  a11
13.018 - FRONT SUSPENSION LOWER ARM
18-1-48 Arm, L R A o e B B T O T LI B e B B b 6 5 o o 201103 1 All
13-1-41 AT SLBTE s o vaaieiissa ainidie oot aitte s o olotil e L 201104 1 A11
13-1-47 Bus—hing...............“.........”....... 201108 4 Al1
13‘1—"15 BE-E.]----+--I--++|r--|- ----- R T T T El]llﬂ-[-'! 4 A].l
Oller, Fromt........coollieuclieemme,...n,is 202120 2 A1l
13-1-16 D12 e e ATk o e e rearesaseaas 202139 2 All
13.020 - FRONT SUSPENSION LOWER
ARM PIVOT - INNER L —
13-1-44 L FiER 00 0000hl S 0B a0 a6 0000000 CAOHERE SOAREAS PRI o) ]
Heinforcemen‘t”.....”.........“.....,. 201108 4 All

! Bolt, 7/16" - 20 x 1 9/16" Hx. Hd. saaes 201107 8 A1l

*As requirad

& -135-




13 FRONT SUSPENSION

FIGURE ; PART
NUMBER GROUP _PART MAME and DESCRIPTION NUMBER arTy. MODELS
13.020 - FRONT SUSPENSION LOWER ARM
PIVOT - INNER (CONT'D.)
Lockwasher, 7/16" Med....seccveeaaun. ot 193 B8  All
Hut, ?flﬁ" - 20 Hx. El., A TR Ch PO | 4&5 B .ﬂll
Lﬂcknut’ ?flﬁ" - zﬂ' HX: s s alass AR ZGEEEE ﬂ .la.lll
13.022 - FRONT SUSFENSION UFPER AND
LOWER ARM BUMPER
13-1-23 Bumper, UpPer'e.cccvassascannannnsrsnnns v.s 201102 2 All
13-1-24 BUmper, LOowWeT . ... cessrrsnammmananancnss va. 202848 2 All
- sass 202949 2 All
= - o T B I B I R PR 202298 1 All
Tapping PlatBasasssasssasnnanannsss EEEEER] 203322 * All
13.024 - FRONT SUSPENSION SPRING
13-1-40 Bpring (0odl)l .. e recrrnommemcaaas resernasa 201111 2 All
Spring (Coil) (Heavy Duty)..... ceransnsnrs 203466 2 F485, F486, K481, K482
13-1-2 Insulator, Upper.......... OO OO O 201112 2 All
13-1-7 InSulatﬂr i Lﬂ"er+ Y RN 2U2245‘ 2 -ﬁ'll

NOTE: Heavy Duty Spring Part No, 2034866 must be used with

Heavy Duty Shock Absorber (2 5/8" Dia.) Part No.

203461,

13.026 - FRONT SUSPENSION SPRING SEAT - UPPER

13-1-3 T Ao A Ao ee o o 000 o Ve aE ol s s faya ate (a el ulalu n shelois
Bolt, 5/16" - 24 x 7/16" Hx. Hd. ....0ns
Lockwasher, 5/16" Med. ..evvrveavsnas “a
Nut, 5/18" — 24 HX. +s.vvrnrnmnnnanas a0 o

13.200 - FRONT SWAY ELIMINATOR BAR

13—1—42 BAX v st sses s P R R R R R R R R CRCR ]
13-1-48 Bushing. s sevesers afa alalatota e telereln iz el el5 s [sArTe .

13.205 - FRONT SWAY ELIMINATOR BAR SUPPORT

13-1-49 BUpPPOYL: i tunanansannsnsses e sialalatnta ala alsta ol els
Bolt, 3/8Bm - 24 x 1" Hx. Hd. sassvesrnns
Lockwasher, 3/8v Med. ..... S AnDARA OGN
13-1-25 WNut, 3/80 = 24 HE: ssscsansnansvarasinns

13.210 - FRONT SWAY ELIMINATOR BAR LINK

13-1-39 LinK:sssrertserrsrnnssanana ssssasEEEsEEwa
Cushion (Crude Rubber}............. e ole fu e

Retalner. .oesesnssrsrasnrrsavasansnnsnns

Retainer. .ovrveervacccacaas sesssserraans

Locknut, 3/8" — 24 HK. susrsvnrvonnnsass

201113
270
240
189

201114
201115

201116
327
192
188

201117
201014
201015
201118
202257

o B B

[ = o

we bd 00 00 B2

All
All
All
All

All
All

All
All
All =
All

All
All
All
All
All

As - r
required
tUse in place of 202949 Spacer, when using 203322




— NOTES

-137-




	kfpm240132.jpg
	kfpm240133.jpg
	kfpm240134.jpg
	kfpm240135.jpg
	kfpm240136.jpg
	kfpm240137.jpg

